SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 2340 dem
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
20 dbpil ek BaRs | SPURIMECHYEKABS BARE

Line _$PURIOUS_| INE_ABS PABS P Line _§PURIOUS_LINE_ABS \l PASS
10 dem ] 10 dém ]
0 dem ] .\ 0 dem ﬂf \
-10 dBm ] 10 dBm A
| SPURIOUS_LINE_ABS_

-20 dBm .

-20 dBm \.,\\

-30 dBm
b /
-

;a'q dBm

Wbt

s

Date: 27.JAN 2020 08:15:05

-40 dBm
) w_,.,-r/“ T i - i e ol o, A
L
-50 depdt . -50 dém - ‘um
ok R R L stmitrne]
-60 dBm -60 dem
-70 dam -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz ||| start 1.905 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84889 GHz -34.41 dBm -21.41 dg 1,805 GHz 1.810 GHz 100.000 kHz 1.50966 GHz 20.09 dém -9.51 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84999 GHz -20.39 dBm -7.39 dB 1.910 GHz 1.011 GHz 50.000 kHz 1.91000 GHz -20.93 dBm -7.93dB
1.850 GHz 1.855 GHz 100,000 kHz 1,85035 GHz 20.27 dBm -9.73 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91104 GHz -32.38 dBm -19.38 db
e ——
T
]—' [ | AX “[ (| ]

Date: 27 JAN 2020 08:28:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.JAN. 2020 08:21:20

] ] o
Spectrum = Spe n v
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dBém
Meoysins VR oy »
0 dBm ‘* W\ n’;;m '\
10 dam " |‘ 10 dBm
| SPURIOUS_LINE_ABS_ JI ! {
20 dem 20 dem \ e
J.MM f b g,
-30 dBm p—— — § -30 dBm . ey ]
M\‘W NWMNM
-40 dBm -
"‘*»-.,‘MM
-50 dam -50 dem ot
-60 dBm -60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | |[[Start 1,905 GHz 3008 pts Stop 1.97 GHiz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -21,54 dem -8.54 d 1.905 GRz 1.910 Ghz 100.000 kHz 1.00877 GHz 6.03 dBm -23.97 dB
1.843 GHo 1.850 GHz 50.000 kHz 1.84893 GHz -31.58 dam -18.50 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -30.56 dBm -17.56 de
1.850 GHz 1.855 GHz 100,000 kHz 1.85187 GHz 5.09 dBm -23.01 dB 1011 CHz 820 ons 1,000 Mz 191115 chs ~20.39 dhm 730 db
.
I J1 L i

Date: 27.JAN.2020 08:30.48

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

: A2 of A219
: Mar. 10, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 2340 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 27.JAN 2020 08:34:24

Date: 27 JAN 2020 08:43:52

@1 AvgPwr (@1 avgPwr
20 dbpil ek BaRs 5P URIMIE CHBEK RS DARS
Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS |n|
10 dBm f \ 10 dém f T
0 dam ! 0 dem J,‘ |
A [
-10 dBm n -10 dBm = \l
| SPURIOUS_LINE_ABS_ ‘r\‘,\ M \
-20 d8m ! 20 dBm .
i
-30 d8m i 30 dBm Iy L1
.0 | | 1L W ITTRT
40 derm M . _ \dBm . Wl I :
") i | v
— / e A T AN || AW R 0 Pt W i 1197
o dom W
-60 dBm -60 dem
-70 dam -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84848 GHz -35.08 dém -22.03 dé 1.900 GHz 1.910 GHz 100.000 kHz 1.90341 GHz 20.25 dBm -5.75 dB
1.843 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -21.70 dém -8.70 dB 1810 GHe 1911 GHz 100,000 kHz 191001 GHz 51,33 dbm 538 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85057 GHz 19.06 dém -10.04 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91175 GHz -25.39 dBm 12,39 dB
'
)i il (| 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Si

rum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Sp n

Ref Level 2340 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Date: 27.JAN. 2020 08:38:39

Date: 27.JAN.2020 08:46.07

@1 AvgPwr @1 avgpwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dem 10dBm
0 dBm ﬁ--‘"’w"/‘"’f"""‘_—‘\ [ aahtatas v-wa--\.h'\ o fr e e o N e S M‘wqﬁ‘]
-10 dBm | -1[o dem -
| SPURIOUS_LINE_ABS_ ‘ ‘ ]
20 dom ] 30 dem i\
Wrspiwnimpiretinraton "‘MM / T siarn
-30 dem { \\ ho dem } . W
- L u  P—] -"""\
- . P
40 dem 40 dBm \“m,.\
-,
50 dBm 50 dem
60 dom 60 dem
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |['Start 1.9 GHz, 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184894 GHz -24.82 dém -11.62 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00003 GHz 4.29 dBm -25.71 dB
1.849 GHa 1.850 Ghz 100,000 kHz 1.64999 GH2 -33.06 dem ~20.06 d& 1,910 GHz 1.911 GHz 100,000 kHz 1.91008 GHz -31.61 dbm -18.61 db
1.850 GHz 1.860 GHz 100,000 kHz 1.85744 GHz 3.92 dBm -26.08 dB 1811 aHe 920 Gre 1000 Mis Tatiit one ~35-57 dam o7
g
i i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

Page Number

1 A53 of A219

Report Issued Date : Mar. 10, 2020

Report Version

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 27.JAN. 2020 08:37.47

Spectrum | n 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpil ek BaRs | SPURIMECHYEKABS BARR
Line _$PURIOUS INE_ABS PABS {-\ Line _$PURIOUS_LINE_ABS, PASS Jﬁ|
10 dem ( \ 10 dem f
0 dém : 0 deém - \
[ [
-10 dBm fy -10 dBm 4
| SPURIOUS_LINE ABS_ ( \{I HJA \
-20 dem LN 20 dBm /
-30 dam 1 } U A 30 dBm ‘u il
I ' / M H | 1 ﬂ \ | { mn
-40 dBm -40 dBm r
I, W Al [V
- »-l-“’”"jﬂ U g g f\J M At o r“\m-ﬂ.\/\K ngnf\?ié"fﬂ T ) 'WH/\[ L4 “J\L |
i ]
[ irent]
-60 dBm -60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts Stﬂ 1.02 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184833 GHz -25,58 dem -12.59 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00042 GHz 19.77 dBm -10.23 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.84853 GHz -22.20 dam -9.20 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -22.94 dBm -9.94 de
1.850 GHz 1.860 GHz 100,000 kHz 1.85056 GHz 19.84 dBm -10.16 dB 1011 CHz 820 ons 1,000 Mz 191164 chs 35 05 dbm 1505 b
e ——
.
) | [ i 1 ™
Dater 27.JAN 2020 08:35:32 Date: 27 JAN 2020 084500
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dBém
od Pttt P Bt A et AP A e 0 dfits e e b | N'-..-_rw\W
dBm \ i
( \ |
-10 dem -10 dem -
| SPURIOUS_LINE_ABS_ { \ l
20 dem | H 30 dem i
et { P
e ‘r") 5 |[f 20 cem b [ ooy
-40 dam -40 dem \M\
-50 dam -50 dBm
-60 dBm -60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |[[Start 1.0 cHz 3003 pts Stop 1.97 GHiz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -24.06 dBm -11.06 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00845 GHz 3.01 dBm -26.99 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.85000 GHz -32.68 dam -19.66 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91001 GHz -31.85 dBm -18.85 de
1.850 GHz 1.860 GHz 100,000 kHz 1.85268 GHz 3.45 dBm -26.55 dB 1011 CHz 820 ons 1,000 Mz 191118 ohs ~23 43 dbm 043 B
.
I J1 L i

Date: 27.JAN.2020 08:47:15

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

: Ab4 of A219
: Mar. 10, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] m
Spectrum | n 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dhipilfhack DARS » | SPURIGHWECHBEKABS PARS »
Line _$PURIOUS INE_ABS PABS \ Line _$PURIOUS_LINE_ABS, PASS f\
10 dem 10dBm ‘ \
0 d&m ‘ l 0 dem L
-10 dBm J L _10 dem J\J |
{ r.H 1
| SPURIOUS_LINE_ABS_ J M A Y
-20 dem - - 20 dém -
il ! W k
30 dem y -30 dBm i \
-40 dam MMW J\D\“ :\\ ] Lo -m’\ﬂam Ff' W#
i " [ i U
RN AT N
Ty V s e Paane o e (VN WA v JM\""*W
Mﬁu"’“‘m
60 dom -60 dem
-70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -34.80 dBm -21.60 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00018 GHz 20.29 dBm -0.71 d&
1.849 GHa 1.850 Ghz 150.000 k2 1.64996 GH2 -22.10 deém -9.10 dB 1,910 GHz 1.911 GHz 150,000 kHz 1.91000 GHz -23.01 dbm -10.01 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.85086 GHz 20.60 dBm -9.40 dB 1811 aHe 920 Gre 000 M 191106 ohe ~3E-11dam i e
e ——
.
Il [ ] i i Y

Date: 27.JAN 2020 08:50:51

Date: 27 JAN 2020 09:00:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 2340 dém  Offset 5.40 dB
SGL Count 100/100

Mode Auto Sweep

Date: 27.JAN. 2020 08:53.06

@1 AvgPwr (@1 avgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dBm et o P o S PR £ et SN RV o~ o
-10 dem , w -1 dem \
| SPURIOUS_LINE_ABS_ ‘ | l
20 dam / l 20 dBm \
o
B0 dem ' ——
-y ~ ~~

-40 dem -40 dBm ]
-50 dém -50 dBm
-60 dem 50 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||[['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184887 GHz -27.02 dém -14.02 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80609 GHz 2.62 dBm -27.18 dB

1.849 GHz 1.850 GHz 150,000 khz 1.84955 GHz -33.32 dém -20.32 8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -31.83 dBm -19.93 dB

1.850 GHz 1.865 GHz 100,000 kHz 185419 GHz 2.52 dBm -27.48 dB 1.011 CHz 1950 GH2 1.00D Mz 81180 cHe 29479 dBm S1179ds

e
I J1 L i

Date: 27.JAN.2020 09.02:34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

: Ab5 of A219
: Mar. 10, 2020
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
Spectrum | n 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpil ek BaRS | SPURIMECHYEKABS BARR
Line _$PURIOUS_| INE_ABS PABS ﬂ Line _SPURIOUS_LINE_ABS PABS ﬂ
10 dBm 10 dBm } \
0 dem /‘ l\ 0 dem ] ‘
-10 dBm -10 dBm A
SPURIOUS_LINE_ABS f l'\f ! \1\
| SPURIOUS_LINE_ABS_ L»«
-20 dem - -20 dBm ,‘\{“M L
-30 dem ‘ -30 dBm
. Al MI 1 I i i \.‘ |
-40 dem -4 gBm
N % '
N | . [ « A
VT a (TN LY, (WP DY, A o Y R
-50 dBm 8 dbfn Mﬁ
-0 dem 60 dBm
70 dem 70 dBm.
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84900 GHz -32.08 dém -20.63 d& 1,695 GHz 1.910 GHz 100.000 kHz 1,90912 GHz 19,45 dbm -10.55 dB
1.849 GHa 1.850 Ghz 150.000 k2 1.65000 GH2 -82.75 deém -9.75 dB 1,910 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -23.80 dbm -10.30 dB
1.850 GHz 1.865 GHz 100,000 kHz 1.85082 GHz 20.01 dém -9.99 dB 1011 CHz 820 ons 000 M 191118 oo 3408 dam ~21.08 0B
S
.
] [ ] i 7 Y

Date: 27.JAN 2020 08:51:58

Date: 27 JAN 2020 08:01:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.JAN. 2020 08:54:14

Date: 27.JAN.2020 09.03.42

] o
Spectrum = Spe n v
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dhipilfhack DAKS L SPURIRWECHBEKABS paRs
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dBém
0 dem R " 0 cpradencdo® -
f 1 [ \
-10 d8m { t -1 dem
| SPURIOUS_LINE_ABS_ | l \
-20 dBm ] -20 dem
/ | \ e SO
" 0 dem —
[ v T, ol ‘N,.\K
-40 dam -40 dBm o
-50 dam -50 dBm
-60 dBm -60 dem
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[[Start 1.895 GHz 3008 pts Stop 1.97 GHiz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184896 GHz -25.48 dem -12.48 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80781 GHz 1.7 dbm -28.23 dB
1.843 GHo 1.850 GHz 150.000 k2 1.84851 GHz -32.85 dam -19.85 d8 1.010 GHz 1.911 GHz 150.000 kHz 1.91026 GHz -32.24 dém -19.24 de
1.850 GHz 1.865 GHz 100,000 kHz 1.86021 GHz 1.48 deém -28.52 dB 1011 CHz 820 ons 1,000 Mz 191187 chs 2503 dhm 1503 b
.
I J1 L i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

Page Number
Report Issued Date
Report Version

: Ab6 of A219
: Mar. 10, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 2340 dem
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 27.JAN 2020 05:07:18

Date: 27 JAN 2020 09 16:47

@1 AvgPwr (@1 avgPwr
20 dbpil ek [ apaks | SPURIMECHYEKABS BARE
Line _$PURIOUS INE_ABS ‘ \PA 55 Line _$PURIOUS_LINE_ABS, PASS |
10 dem T ‘ 10 dem T ‘
0 dBém J' L 0 dem IJ |\
-10 dBm : 10 dem —
| SPURIOUS_LINE_ABS_ f {” \
20 dBm 20 dBm = .
il | I
-30 dém ’ \ -30/HBm H /\r “
<0 defiac M “m : ﬂm I A +d b A ] /
g — P SO PNV N Y U P A 0 SO oY o |

-60 dBm -60 dem
-70 dam -70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz ||| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit

1.840 GHz 1.848 GHz 1.000 MHz 1.84891 GHz -36.75 d&m ~23.75 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90893 GHz 20.22 dém -5.78 dB

1,849 GHz 1.850 GHz 200.000 kHz 184998 GHz -25.37 dém -12.37 dB 1010 GHe 1.911 GHz 200.000 kHz 1,91003 GHz -25.30 dBm -12.30 d8

1,850 GHz 1,870 GHz 100,000 kHz 185100 GHz 20.71 dém -9.29 dB 1.011 CHz 1950 GH2 1,000 Mz 191148 chs ~33 53 dbm o083 B

.
I 1 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.JAN. 2020 09:09:33

Date: 27.JAN.2020 09:19.02

[ ] m
Sy rum :%:‘ Sp n 7
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dhifpilfheck [ paks L SPURIRHECHYEKARS DARS
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: T 10 dBém
0 dém [ E. - - W‘] 0 dr - ]
-10 dam -lII\:IBrr ‘
| SPURIOUS_LINE_ABS_ } 1 |
20 dBm ! _ggl dBm
" / l [
l* 7 T -30 dem Y —
e ! ILL e “‘«.\
-40 darm -40 dem ]
-50 dam -50 dem
-60 dBm -60 dem
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184886 GHz -28.12 dém -15.12 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80313 GHz 1.60 dbrm -28.40 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.84897 GHz -34.21 dam -eteide 1.010 GHz 1.911 GHz 200.000 kHz 1.91042 GHz -32.22 dBm -19.22 de
1.850 GHz 1.870 GHz 100,000 kHz 1.85163 GHz 1.56 dBm -28.44 dB 1011 CHz 820 ons 1,000 Mz 191120 chs 26,17 cbm S ERERT
.
i i )

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

Page Number 1 A57 of A219
Report Issued Date : Mar. 10, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2 / 20MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[ ] o
Spectrum | n 7
Ref Level 23.40 dbm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 d2m  Offset 5.40 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpil ek [ Baks | SPURIMECHYEKABS BARR
Line _$PURIOUS INE_ABS ‘ ﬂPA 55 Line _$PURIOUS_LINE_ABS, PASS n
10 dBm | 10 dBm , ‘
0 dem fJ \ 0 dem / ]
-10 dBm : -10 dBm .
| SPURIOUS_LINE ABS_ f', ; H
-20 dem ¥ - -20 dBm -
A 4 U
-30 d8m - -3ngem } 4
11T/ AR A biar I e
i Y JL \ AVNRLY M
W s LAcal | RVILY Lo SNV A Y S | <0 dmﬁj‘“J A i racad ,.J’-'\ o ‘ Ll Ly
-0 dem 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84614 GHz -30.62 dém -17.82 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 19.12 dBm -10.88 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.64999 GHz -25.32 dém -12.32.d8 1.910 GHz 1.911 GHz 200,000 kHz 1.91007 GHz -25.55 B -12.55 dB
1.850 GHz 1.870 GHz 100,000 kHz 185111 GHz 19.71 dBm -10.29 dB 1011 CHz 1950 GH2 1,000 Mz L a1374 CHe 5386 cbm 1088 db
e ——
.
)i | [ i (] ™
Dater 27.JAN 2020 0:08:26 Date: 27 JAN 2020 091755
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 23.40 dBm  Offset 5.40 dB Mode Auto Sweep RefLevel 23,40 dém  Offset 5.40 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifpilfheck [ paks L SPURIRHECHYEKARS DARS
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm : 10 dBm
0 dBm [-v AR A A i TR A WM-,\ 0 dipe- oF s KA AT Yy T Y Sy W F ey e e ,-w\
-10 dem -10 dem
| SPURIOUS_LINE_ABS_ [ \ \
20 dem / T -zﬁ dem I
4 - j #l dBm R\ —
"‘H,Jf W e “\m
-40 dam -40 dem )
-50 dam -50 dBm
60 dem 60 dBm
70 dem 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184802 GHz -26.80 dem -13.80 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80135 GHz 1.04 dbrm -28.96 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84975 GHz -33.11 dém -20.11 8 1.910 GHz 1.911 GHz 200.000 kHz 191003 GHz -32.35 dBm -19.35 dB
1.850 GHz 1.870 GHz 100,000 kHz 1.85600 GHz 0.39 dBm -20.61 dB 1011 CHz 1950 GH2 1,000 Mz 81100 CHe ~26.00 cbm 1300 db,
.
I J1 1 i
Date: 27.JAN.2020 09:10:41 Date: 27 JAN.2020 09:20-10

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

Page Number
Report Issued Date
Report Version

: A8 of A219
: Mar. 10, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 27 JAN 2020 07:49:20

Date: 27 JAN 2020 07:50:15

n | sp a2
Ref Level 0,00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
10 ddRf—HEURIOUS LINF ABS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
I -40 dBm
. — I
- - = - 50 dBm ; = = X
gl T
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 958.55322 MHz -53.20 dBm -40,20 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.10785 MHz -53.28 dBm -40.28 dB
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30,000 MHz 1,000 GHz 1.000 MHz 891.65667 MHz -53.37 dBm -40.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 873.72064 MHz -53.17 dBm -40.17 dB
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1.920 GHz 3,000 GHz 1.000 MHz 2.96995 GHz -52.81 dBm -39.81 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.98003 GHz -52.65 dBm -39.65 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -41.02 dBm -28.02 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -42.45 dBm -20.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70779 GHz -49.30 dBm -36.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72278 GHz -49.21 dBm -36.21 dB
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30,000 MHz 1,000 GHz 1.000 MHz 961.82159 MHz -53.22 dBm -40.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -53.40 dBm -40.40 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -51.58 dBm -38.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -49.96 dBm -36.96 dB
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13,000 GHz 18.500 GHz 1.000 MHz 15.74304 GHz -45.32 dBm -32.32 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.72604 GHz -45.36 dBm -32.36 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -53.21 dBm -40.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -53.30 dém -40.30 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83055 GHz -53.64 dBm -40.64 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78144 GHz -53.99 dBm -40.89 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.91201 GHz -52,74 dBm -39,74 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.99586 GHz -52.54 dBm -39.54 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.62703 GHz -40.74 dBm -27.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.62703 GHz -41.51 dBm -28.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.65829 GHz -49.36 dBm -36.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70129 GHz -49.16 dBm -36.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74704 GHz -45.55 dBm -32,55 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73954 GHz -45.13 dBm -32.13 d&
( I J L] ( ) L]
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -53,40 dBm -40.40 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -53.18 dBm -40.1% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -53.91 dBm -40.91 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77010 GHz -53.73 dBm -40.73 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98542 GHz -52,81 dBm -39,81 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.03578 GHz -52.,54 dBm -39.64 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.70202 GHz -39.71 dBm -26.71 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.70202 GHz -41,04 dBm -28.04 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69179 GHz -49.27 dBm -36.27 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39133 GHz -49.28 dBm -36.28 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73954 GHz -45,38 dBm -32,38 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73054 GHz -45.49 dBm -32,49 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Limit ¢heck PABS Limit ¢heck PABS
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 945.46477 MHz -53.21 dBm -40.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 890.20240 MHz -53.23 dém -40.23 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -45.30 dBm -32.30 dg 1.000 GHz 1,840 GHz 1.000 MHz 1.83769 GHz -44.87 dBm -31.87 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.99442 GHz -52.67 dBm -39.67 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.99334 GHz -52.72 dBm -39.72 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.55304 GHz -42.19 dBm -29.19 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.55254 GHz -42.35 dBm -20.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68629 GHz -49.25 dBm -36.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.79678 GHz -49.41 dBm -36.41 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.72954 GHz -45.67 dBm -32.67 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.74554 GHz -45.44 dBm -32.44 dB
( I J L] ( ) J L]
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Middle Channel / QPSK

Middle Channel / 16QAM
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Spectrum k= Spec I:Iv?
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 970.18741 MHz -53.31 dBm -40,31 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -53,23 dem -40,23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82846 GHz -53.49 dBm -40.49 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79991 GHz -53.59 dBm -40.59 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99442 GHz -52,70 dBm -39,70 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09370 GHz -52,69 dBm -30,69 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.62003 GHz -41.03 dBm -28.03 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.62003 GHz -42,28 dBm -29.28 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69929 GHz -49.40 dBm -36.40 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71029 GHz -49,00 dBm -36.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75404 GHz -45,33 dBm -32,32 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.75004 GHz -45.42 dBm -32.42 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

n | sp a2
Ref Level 0,00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -53.22 dBm -40.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 905.71464 MHz -53.11 dBm -40.11 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78438 GHz -53.84 dBm -40.84 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80075 GHz -53.43 dBm -40.43 dB
1,920 GHz 3,000 GHz 1.000 MHz 1,92270 GHz -49,82 dBm -36,82 dB 1,920 GHz 3,000 GHz 1.000 MHz 1,02270 GHz -51,96 dBm -38,96 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.68753 GHz -42.34 dBm -29.34 dB 3.000 GHz 2,000 GHz 1.000 MHz 5.68753 GHz -43,01 dBm -30.01 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.67729 GHz -49.35 dBm -36.35 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64779 GHz -49.07 dBm -36.07 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.73854 GHz -45,40 dBm -32.40 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.72004 GHz -45,24 dBm -32.24 d&
{ 1 J L] ( )| L]
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trum e p w
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 928.49825 MHz -53.20 dBm -40,20 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.68416 MHz -53,32 dem -40,32 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -46.74 dBm -33.74 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -47.57 dBm -34.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98291 GHz -52,72 dBm -39,72 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00946 GHz -52,74 dBm -30,74 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.55354 GHz -41.16 dBm -28.16 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.55354 GHz -42,48 dBm -29.48 db
9,000 GHz 13,000 GHz 1.000 MHz 12.69879 GHz -49,30 dBm -36.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64629 GHz -49,28 dBm -36.28 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.74054 GHz -45.33 dBm -32,33 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.74654 GHz -45,48 dBm -32,48 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Limit ¢heck PABS Limit ¢heck PABS
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -53.27 dBm —-40.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.49825 MHz -53.37 dém -40.37 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -48.87 dBm -35.87 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -42.66 dBm -20.66 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.99946 GHz -52.61 dBm -39.61 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.96527 GHz -52.64 dBm -39.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.61353 GHz -40.82 dBm -27.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.61353 GHz -41.35 dBm -28.35 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70529 GHz -49.17 dBm -36.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.66729 GHz -49.39 dBm -36.39 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75104 GHz -45,32 dBm -32,32 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.71254 GHz -45.31 dBm -32.31 dB
( I J L] ( ) J L]
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Highest Channel / QPSK

Highest Channel / 16QAM
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Spectrum - Spec I:Iv?
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -53.30 dBm -40,30 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -53,20 dém -40,20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83085 GHz -53.85 dBm -40.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78816 GHz -53.69 dBm -40.69 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94872 GHz -52,60 dBm -39,60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08866 GHz -52.84 dBm -30,84 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.67353 GHz -41.36 dBm -28.36 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.67353 GHz -42,54 dBm -29.54 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69529 GHz -49.25 dBm -36.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71229 GHz -49,29 dBm -36.29 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.73704 GHz -45,42 dBm -32.42 db 13.000 GHz 19,500 GHz 1.000 MHz 15.74954 GHz -45.56 dBm -32.56 di
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Report No. : FG010602B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0025
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0009

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0012

Note:

1. Normal Voltage =3.7V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.2V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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s=amranas. FCC RF Test Report Report No. : FG010602B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.75 5.25 551 6.03
Middle CH 4.43 4.93 5.25 5.65 PASS
Highest CH 4.41 5.22 5.42 6.23
Sporton International (Kunshan) Inc. Page Number : AB9 of A219
TEL : +86-512-57900158 Report Issued Date : Mar. 10, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : SRQ-Z5156CC




SPORTON LAB.

FCC RF Test Report Report No. : FG010602B

LTE Band 5 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

Date: 26.JAN 2020 01:57:38

Date: 28.JAN 2020 01:57:46

e e
Ref Level 24.80 dom  Offset 4,60 b Ref Level 24.80 dom  Offset 4,60 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
0.0 .
% = X =
\ | \ ]
1€ 1 1€
7 g ¥ ;
4 \
\\
1E 1E \
CF 829.0 MHz Mean Pwr + 20.00 dB CF 829.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Sompl G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | 01% |
Trace 1 [ 18.07 dem 23,03 dbm 4.95 da 2.64 0B 412 0B Trace 1 | 18.08 dem 23,96 dBm 5.88 d8 2.45 d8 441 da 2
I —— I ——

Middle Channel / 1RB

Middle Channel / Full RB

Date: 28.JAN 2020 01:57:29

Date: 28.JAN 2020 01:57:20

Spectrum b Spectrum =
Ref Level 24.80 dom  Offset 4,60 b Ref Level 24.80 dom  Offset 4,60 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

B \"*\‘

0 —— -

X - i
1h =< =
N .
N a
0.0 0.0 .
5 % 3
% ~ R ~
I | \ |
1E4 1 T 1E T 3
1E ‘I 1E \\
|

. 1 |

CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | |
Trace 1 [ 17.00 dem 21,54 dbm 1.54 da 2.49 0B 3.94 0B 4.43 0B Trace 1 [ 1714 dem 22,78 dbm 5.64 d8 2.41d8 4.20 d8
| —— | ——
[ CTTTTT

Highest Channel / 1RB

Highest Channel / Full RB

Date: 28.JAN 2020 01:57:03

Date: 28.JAN 2020 01:57:12

Spectrum b Spectrum b
Ref Level 24.80 dom  Offset 4,60 b Ref Level 24.80 dom  Offset 4,60 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
N - E =
L 3
0.0 0.0
X i X o
L \, \\ \,
16+ 16+ L
\ X Y X
| \ 4 \
| |
1E 1E T
. 1 |
1 1 t
ICF 844.0 MHz - Mean Pwr + 20.00 dB ICF 844.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 1596 dem 20,57 dem 4.60 da 2.43 0B 3.80 0B .41 08 .61 08 Trace 1 | 16.09 dem 21,96 dBm 5.86 d8 2.43 d8 4.38 d8 5.22 d8 5.65 08
| —— | ——
L L J AERRRREE e [ [T L.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : SRQ-Z5156CC

Page Number

Report Issued Date

Report Version

: A70 of A219
: Mar. 10, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 5 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum
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Ref Level 24.80 dom  Offset 4,60 b Ref Level 24.80 dom  Offset 4,60 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
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26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK | 16QAM

Lowest CH 1.270 | 1.276 | 2.949 | 2.925 | 4.875 | 4.815 | 9.75 9.67

Middle CH 1.273 | 1.287 | 2.955 | 2.931 | 4.935 | 4.825 | 9.77 9.81

Highest CH 1.298 | 1.262 | 2.973 | 2.973 | 4.815 | 4.865 | 9.83 9.81
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SPORTON LAB.

FCC RF Test Report Report No. : FG010602B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 24.80 cbm  Offset .60 0B = RBW 30 khz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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d i .
20 824.77830 MHz 20 N B824.61610 MHz|
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CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.7783 MHz 15.75 dam nd8 down 1.2609 MHz ML 524.56161 MHz 15.59 dam nd8 down 12755 MHz
T 1 824.065 MHz -10.09 dBm nd8 26.00 dB TL L £24.0584 MHz -10.53 dbm nd8 26.00 dB
T2 1 825.335 MHz -10.07 d8m Q factor 649.5 T2 1 B25.335 MHz -10.29 dém Q factor 646.5
L U J wa L JU J L]

Date: 28.JAN 2020 00:14:50

Date: 28 JAN.2020 00:14.40

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=]

(=]

Spectrum pectrum
Ref Level 24.80 cbm  Offset .60 0B = RBW 30 khz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
—MiL1] 1 1 dBm)| M1[1] 14.91 dBm)
o i
20 N . ‘,\ N B36.67900 MHZz 20 B36.16150 MHz|
" et i o 26.00 dB - A o O B 26.00 dB
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-70 df 70 de
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.679 MHz 15.23 dam nd8 down 1.2727 MHz ML 836.1615 MHz 14.91 dBm nd8 down 17867 MHz
T 1 935.8534 MHz -10.87 dbm nd8 26.00 dB TL L B35.6594 MHz -11.06 dam nd8 26.00 dB
T2 1 837.1322 MHz -10.82 dém Q factor 657.4 T2 1 B837.1462 MHz -10.92 dém Q factor 649.8
L U J - L JU J L]

Date: 26.JAN 2020 00:25:54

Date: 28 JAN.2020 00:26:04

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

(=]

(=]

pectrum pectrum
Ref Level 24.80 dém  Offset 480 db & RBW 30 kHz Ref Level 24,80 dém  Offset 4.60 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
o mili] 15.11 dém| P L mili] 15.70 dBm|
= A 848.01190 MHz 0 ¥ 848.44550 MHz
. PN B AV 26.00 dB| . AP N A ey g8 26.00 dBy
Bw 1\ 1.297900000 MHz ] Bw \ 1261500000 MHZ
Q factor 653.4 Q factor 672.5
0 ’ 2 o 2 \
11/ Ty Nz
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CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 848.0110 MHz 15.11 dBm ndB down 1.2679 MHz ML 5454455 MHz 15.70 dBm ndB down L2615 MHz
TL 1 847.6566 MHz -10.76 dBém ndé 26.00 dB TL 1 B47.679 MHz -10.35 dém ndé 26.00 d8
T2 1 848.9545 MHz -10.89 dém  factor 653.4 T2 1 B45.9406 MHz -10.42 dém  factor 672.5
L I ) ) o L I ) -

Date: 26.J4N.2020 00.26:23
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LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 24.80 cbm  Offset .60 b = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
CITEN] 17.92 dBm)| o MI[1] 16.89 dBm
20d ¥ 26.00940 M 25 30 M
o Ty R 82600940 MHz . - . 625.18830 MHZ,
0 il el nde’ Y 26.00 db)| il WAl 26.00 dB|
f Bwe 2.949100000 MHz| Bwe \ 2.925100000 MHZ|
{ ACtor 2 . actor 2872
- | Q fact 280.1 Q fact \ 282.1
} 12
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|~ R L=
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CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 826.0994 MHz 17.32 dBm nd@ down 2.94591 MHz M1 B25.1BB3 MHz 16.89 dBm nd@ down 2.9251 MHZ
T 1 824.0255 MHz -9.00 dBm nd8 26.00 dB TL L £24,0315 MHz -8.77 dBm n 26,00 d8
T2 1 826.9745 MHz -8.97 dBm Q factor 280.1 T2 1 B826.9565 MHz -9.47 dBm Q factor 282.1
L it ] - L ) ] L]
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Date: 28.JAN.2020 00:37.31

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 24.80 cbm  Offset .60 b = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 16.44 dBm) L M1[1] 1690 dBm)
o i
2 S o~ N 09626620 MHZ| 0 . [z, ) 69596050 MHz
" 1 - T v T e 26.00 dB " P ANt Bt sand | e 26.00 dB|
/ Bwe 2.955000000 MHz| ] Bwe 2.931100000 MHZ|
0 J Q factor 283.0 - Q factor $ 285.2
} v
-10d -10 3 L
f \\
-z0d
Py S s e SN P ~
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50 d -0 d
801 -60
70 df 70 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.2662 MHz 16.44 dBm nd@ down 2.955 MHz M1 1 B835.9605 MHz 16.30 dBm nd@ down 2.9311 MHZ
TL 1 835.0255 MHz -9.84 dBm nd8 26.00 dB TL L 835.0255 MHz -9.39 dBm nd8 26.00 dB
T2 1 837.9805 MHz -9.39 dBm Q factor 283.0 T2 1 B837.9565 MHz -9.89 dBm Q factor 285.2
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Date: 28.JAN 2020 00:46:20

L U ]

Date: 28 JAN.2020 00-46.30

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 24.80 cbm  Offset .60 b = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
w1111 TN 15.00 aBm)
d i L
2 - N o P 0 - X 847.79970 MHz
" S T T T il T 26.00 dB o A e Tl nafiiie: =T Rap o 26.00 dB
T Bu | 2.973000000 MHz / Bu ! 2.973000000 MHz
| actor 285.7 [ actor 285.3
- ; Q fact 285.2 o J Q fact 285.2
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g i Y, S e~
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CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 847.9855 MHz 16.51 dam nd8 down 2,973 MHz ML 47,7007 MHz 15.80 dam nd8 down 2,973 WHz
T 1 846.0185 MHz -9.06 dBm nd8 26.00 dB TL L 546.0195 MHz -10.04 dBm 26,00 d8
T2 1 948.9925 MHz -9.68 dBm Q factor 285.2 T2 1 B48.9925 MHz -10.01 d8m 285.2
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SPORTON LAB.
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Report No. : FG010602B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum &3 um &3
Ref Level 24.80 cbm  Offset .60 b = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] ‘ 14.47 dBm) " M1[1] 14.91 dBm)
2049 B828.49800 MHZz 20 826.00000 MHZz|
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B A . I PO Al y
~dingeme A ; a0 | -
40 -40
50 d -0 d
60 -60
70 df 70 d
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result

ML f 828,498 NMHz 14,47 dBm nd8 down 4.875 MHz ML £26.0 MHz 14.91 dam nd8 down 4,815 MHz
T 1 824.072 MHz -11.72 dam nd8 26.00 dB TL L £24.082 MHz -11.55 dbm nd8 26,00 d8
T2 1 828.948 MHz -11.41 dBm Q factor 169.9 T2 1 B2B.B9B MHZz -10.46 dBm Q factor 171.8
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Date: 26.JAN 2020 005747
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Date: 28 JAN.2020 00.57:57

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 24.80 cbm  Offset .60 b = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M1[1] 14.97 dBm) " M1[1] 13.43 dBm)
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CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 834.922 MHz 14.97 dBm nd@ down 4.935 MHz M1 B36.96 MH2 13.43 dBm nd@ down 4,825 MHZ
T 1 834.012 MHz -11.27 dam nd8 26.00 dB TL L £34.082 MHz -12.63 dbm nd8 26,00 d8
T2 1 838.948 MHz -10.99 dBm Q factor 169.2 T2 1 B3B.90B MHz -12.60 dém Q factor 173.5
L U J - L JU J L]
Date: 28 JAN 2020 01:06:45 Date: 28 JAN. 2020 01:068:55
pectrum o pectrum o
Ref Level 24.80 cbm  Offset .60 b = RBW 100 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
P MiL1] 14.77 dBm) P MiL1] 14.04 dBm)
o A A P B e 26.00 dB| . i o e P RBA 26.00 d8)
T By 4.815000000 MHz T By 4.865000000 MHZ
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S e . v NN
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7o d 70 di
CF B846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 847.758 MHz 14.77 dBm nd@ down 4.815 MHz ML B44.452 MHz 14.04 dBm nd@ down 4.865 MHZ
T fy 844,112 MHz -10.64 dam nds 26.00 dB TL L B44.072 MHz -12.05 dam nds 26,00 da
T2 1 948.528 MHz -11.15 dm q factor 176.1 T2 1 £848.936 MHz -11.76 dBm q factor 173.6
L I ) ) o L I ) -
Date: 26.JAN.2020 01:09:14 Date: 28 JAN. 2020 01:09.24
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LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 28.JAN 2020 01:18:12

pectrum um o
Ref Level 24.80 cbm  Offset 460 b = RBW 300 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 13.06 dBm
P i
20 a3l 20 a3 160 MHz|
0 L 26.00 dB o A qds A 26.00 dB
7 9.750000000 MHz| 7 = —— Bw ™ 9.670000000 MHz
0 / Q factor 1 85.3 - / Q factor | 86.1
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a o Ty Wt
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CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.338 MHz 13.31 dam nd8 down 9.75 MHz ML B32.516 MHz 13.06 dam nd8 down 9.67 WHZ
T 1 824.185 MHz -11,90 dbm nd8 26.00 dB TL L £24.145 MHz -13.12 dbm nd8 26,00 d8
T2 1 833.935 MHz -12.36 dém Q factor 85.3 T2 1 B33.B15 MHz -12.40 dBm Q factor 86.1
L U J wa L JU J L]

Date: 28 JAN.2020 01.18:22

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 28.JAN 2020 01:27:10

spectrum pectrum o
Ref Level 24.80 cbm  Offset 460 b = RBW 300 kHz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] M1[1] 12.10 dBm)|
o i
20 11 B94.6820 MHZ 20 832.2640 MHzZ
L ndp 26.00 dB L. ndB 26.00 dB
o 7 (o el CUARVV TN 9.770000000 MHz n B R N 9.810000000 MHZ]
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N SRR e T i e
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-50 d -Sod
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-70 df 70 de
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834,682 MHz 12.32 dam nd8 down 9.77 MHz ML 32,264 MHz 12.10 dBm ndB_down 9,81 MHZ
TL 1 831.585 MHz -13.90 dbm nd8 26.00 dB TL L B31.565 MHz -13.68 dam nd8 26.00 dB
T2 1 841.355 MHz -13.35 dém Q factor BS.4 T2 1 B41.375 MHz -13.63 dém Q factor 84.8
L U J - L JU J L]

Date: 28 JAN.2020 01:27.20

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 26.J4N.2020 01:29:39

pectrum o pectrum o
Ref Level 24.60 Gbm  Offset 4,60 b @ RBW 300 kHz RefLevel 24,80 bm  OFfset +.60 0B @ RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
o mili] 11.43 dBm| P mili] 12.10 dBm|
= e B45.6980 MHz 0 i B39.9840 MHz
w0 a. 26.00 dB . ndB 26.00 dB
~ T BT ) 0.830000000 MHz el i N - 0.810000000 MHz|
[ actor / actor
0 J Q fact \ 86.0 o / Q fact 85.6
| | [
-10 { -10 - 5=
¥ k7 v 17
_o0d f]‘ ‘I\ s0d - |
A \ N I T
-30 df & - =30« 7T
VTS o R v ]
-40 - -40 R =
50 d -50 di
60 d -60
70 d 70 d
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.658 MHz 11.43 dém ndB down 9.63 MHz ML 639,564 MHz 12.10 dBm ndB down 9,51 MHz
TL 1 839.085 MHz -14.39 dam nds 26.00 dB TL L £30.125 MHz -13.84 dam nds 26.00 d&
T2 1 846.915 MHz -14.38 dém  factor 66.0 T2 1 B45.535 MHz -13.94 dam  factor 85.6
L I ) ) o L I ) -
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Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK | 16QAM

Lowest CH 1.094 | 1.097 | 2.709 | 2.715 | 4.486 | 4.486 | 9.051 | 9.051

Middle CH 1.088 | 1.094 | 2.703 | 2.721 | 4.476 | 4.496 | 9.031 | 8.971

Highest CH 1.088 | 1.094 | 2.715 | 2.709 | 4.505 | 4.496 | 9.091 | 9.011
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SPORTON LAB.

FCC RF Test Report

Report No. : FG010602B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum &3 um &3
Ref Level 24.80 cbm  Offset .60 0B = RBW 30 khz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 12.51 dBm) M1[1] 15.24 dBm)
o i
20 M1 824, 220 MHz| 20 824.38670 MHz|
o X Qe B 5706 AVATAS DAl o g 504
" b . X! Af\m)“’“’"‘c 1.093706294 MHz " TRy 1096503497 MHz,
7 I
0 di 0 d -
10 L it 10 . -
Ay / \
20 d % -20 di 7
. A [ " ~ NP e
= g 058
40 -40
-50 d -Sod
801 -60
70 df 70 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.5322 MHz 12,51 dam ML 24,3867 MHz 15.24 dam
TL 1 824.15455 MHz 6.49 dBm Oce Bw 1.093706294 MHz TL L 824.16014 MHz 9.37 dBm Oce Bw 1.096503497 MHz
T2 1 825.24825 MHz 5.01 dam T2 1 825.25664 MHZ 6.75 dam

L I ]

Date: 28.JAN 2020 0251:48

L U ]

Date: 28 JAN.2020 00:14:30

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum &3 pectrum &3
Ref Level 24.80 cbm  Offset .60 0B = RBW 30 khz RefLavel 24.60 dbm  OFfset 4,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 15.28 dBm) 15.68 dBm)
o i
2 ¥ ) 096.47760 MHZ| 0 096.64550 MHz
10 b ity Al ad il T e em?‘mr\w\( 1.088111888 MHz 10 B T P et 1.093706294 MHz
od ~ I o ]
/ \ /
-10 d = T -10
d d A di / V\
0 s A ~ = N
WATTAY W Ak N Y Men
40 -40
50 d -0 d
801 -60
70 df 70 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.4776 MHz 15.28 dam ML L 536.6455 MHz 15.68 dam
TL 1 835.95455 MHz .67 dBm Oce Bw 1.088111688 MHz TL L 835.95455 MHz 7.62 dm Oce Bw 1.093706294 MHz
T2 1 837.04266 MHz 9.45 dam T2 1 837.04825 MHz 6.65 dam

L I ]

Date: 26.JAN 2020 00:25:34

L U ]

Date: 28 JAN.2020 00:25:44

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

p pectrum o
Ref Level 24.80 dém  Offset 480 db & RBW 30 kHz Ref Level 24,80 dém  Offset 4.60 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
. » m1[1] 15.86 dBm) o | m1[1] 14.67 dBm)
= | 848.20440 MHz 0 I §: 847.95070 MHz
w0 P et e Bt e 2 1.088111888 MHz| 0 Vs N e VY, DAY oY P 1.093706294 MHz
od 4 - od y
/ \ /
-10 - h -10 ;
/ / \
2nd 20 d - '|
| I~ A
JH.\;,/J e 3 "\ I Rl (W
40 -40
50 d -50 di
60 d -60
70 d 70 d
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.2544 MHz 15.85 dBm ML 5847 9587 MHz 14.67 dBm
T1 1 847.75175 MHz 7.12 dBm oce Bw 1.088111888 MHz T1 1 B47.75734 MHz 8.21 dBm oce Bw 1.093706294 MHZ
T2 1 943.93986 MHz 8.13 dbm T2 1 846.85105 MHz .95 dbm

L ) ]

Date: 26.J4N.2020 00.26:03

L I ]

Cate: 25, J4N.2020 00:28:13
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